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Applicant: UES Co.,Ltd March 26, 2021
BOKEN QUALITY EVALUATION INSTITUTE

Test results to submitted sample are as follows.

. BOKEN Osaka Functional Textile
Reception Date : February 25, 2021 Testing Center
Item Name ; Activated Carbon SF sheet 1-6-24 Chikko, Minato-ku, Osaka-shi,

Osaka 552~0021, Japan
Number of Item : 1 TEL +81-6-8577-0200/FAX. 181685770210

Test [tem : The test of the antibacterial efficacy
Test Method : JIS L. 1902:2015 Absorption method
Measuring method : Plate count method
Incubation time : 18h
The surface active surfactant (Tween80 0.05%) was added to the test inoculum.

Test Bacteria : Staphviococcus aureus NBRC 12732

Test Result :

\ Growth value [F]

Standard cloth 2.8

Antibacterial

Test sample activity value [A]

Activated Carbon SF sheet 5.9
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Notice —  This test result is applied to the submitted sample, not to the lot.
Unauthorized reproduction, in whole or in part, is strictly prohibited.
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